HPFAD, |

——

Service Manual

COMPACT LINE THERMAL PRINTER
CT-S851 Series

Revision 1.00 2010.2.25

CITIZEN SYSTEMS JAPAN CO,, LTD.






CT-S851 Series Service Manual

REVISIONS

Rev No.

Date

Page

Comment

1.00

2010/2/25

Newly issued

CITIZEN is a registered trademark of CITIZEN HOLDINGS CO., LTD., Japan.

CITIZEN es una marca registrada de Citizen Holdings Co., Japon.




CT-S851 Series Service Manual

CONTENTS

INTRODUGCTION ...ttt e e e e e e e e eeees 4
1. DISASSEMBLY AND REASSEMBLY ....oiiiiiiiiece e 4
T-1.  TOOIS USEA ...ttt e et e e e e et e e e e e e 4

1-2.  Disassembly ProCedure ... 5

1-2-1.  Disassembling the Printer........ .o 5

1-2-2.  Disassembling “UNIT, MECHANISM” ........ccciiiiiiiiieieieee e 14

1-3.  Assembly Procedure..........ooooo oo 23

L S © 111 o OSSPSR 24

2. TROUBLESHOOTING .....ccitiiiiiiiiiiiiieieiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 27
2-1. Error INAICAtION. ... e 27

2-2.  Explanations of Error CoNAitioNS. .........cuuei i e e e e 28
2-2-1. Paper Near ENd ... e e e 28

2-2-2.  PaperEnd....... 28

2-2-3.  Front Cover OPEN ... ..ot e e e e e e et e e e e e aeeenaaes 28

P S -1 o 1= gl O 1YY @ o T o PR 28

2-2-5.  CUHEI EFTON ...ttt 28

2-2-6.  BIACK MarK EFTOr.......cciiiiiiiie ittt 28

2-2-7.  Print Head HOt......ooiiiii e 28

S T\ =Y o To ) Y = 4 o RSP 28

2-2-9.  Print HEad ErTOr.......ooo it 29

2-2-10. MOTOT EFTOF ...ttt e e e e e s 29

2-2-11. Low VoIage EITOr ... 29

2-2-12. High Voltage Error .......coo oo 29

2-2-13. Drawer Voltage Error ... 29

2-2-14. Macro EXecution Waiit............ccouiiiiiiiiii e 29

P22 TR 1 (0101 o] (=X aToTo) 41 o [N md o To7=To L1 ] - 30

2-4.  Troubleshooting GUIAE .........cuuiiiiiiii et 30




CT-S851 Series Service Manual

3. SERVICE PARTS LIST .. 34
3-1. Mechanical Parts LiSt..........oo e 34
3-1-1.  Mechanical Exploded Diagrams ..............cccccoeeiiiiiiii 40

3-2.  PartS LayOUL....cooiiii e e et e e e e e e e e e aeeeaaaaeaa 47
3-2-1. SA;MAIN PCB ...ttt nne e e neeenee 47

3-2-2. SA;DC PCB ...ttt 49

3-2-3. SA; SERIAL I/F PCBi....itiiiieie ettt 49

3-2-4.  SA, PARALLEL I/F PCB....cotiiiiieiie ettt 50

3-2-5. SAUSB I/F PCB ...ttt 50

3-2-6.  SA,USB HUB I/F PCB ..ottt 51

3-2-7.  SA, POWERED USB I/F PCB .....coitiiiiiiiiiieie et 51

4. CIRCUIT DIAGRAMS . ... . 52
4-1. MAIN PCB ..ttt ettt ettt 52
4-1-1.  Main Control Board (CPUT).....ccoviiiiiiiiiieeee ettt 52

4-1-2.  Main Control Board (CPUZ2/DAC) ......ooueiiiiiiieeiieeeeeeeeeeeeeeeeeeeeeeeee et eeeeees 53

4-1-3.  Main Control Board (ROM) .........cooiiiiiiiiie e 54

4-1-4.  Main Control Board (RAM) .......ooeiiiiiiiiiiieiieeeeeeeeeeeeeeee ettt aeeeeseeeaeesaanenennes 55

4-1-5. Main Control Board (GATE_ARRAY)....cceiiiiiiiiiiieeieeeeeeeeeeeeeeeeeeeeeeeeeeee e 56

4-1-6. Main Control Board (HEAD, OP-PANEL)........cooiiii e 57

4-1-7.  Main Control Board (PF MOTOR).......coiuiiiiiiiiiiiesiee e 57

4-1-8. Main Control Board (SENSOR) .......c.ueiiiiiiiiiiiiie et 58

4-1-9.  Main Control Board (POWER/DRAWER/BUZZER).......cccceiiiiiiiiiiiieeiiieesieene 59
4-1-10. Main Control Board (IF PCB CON / OPTION IF) ...ccciiiiiiniiiiiieiie e 60

4-1-11. Main Control Board (CUTTER).....coiiuiiiiiiiie e 61

4-2 [l I o V| =Y o T=To | T 62
4-3. Operation Panel ... 62
S T Yt 1N L = O SRS 63
4-5. Parallel IIF PCB .......oooieiiiiii ettt ettt 64
G U 1T B e o = RS 65
4-7 USB HUB I/F PCB ...ttt ettt ettt snne e 66
4-8.  POWERED USB I/F PCB .....eeeiiiiiiieiiiee ettt stee e enee et e aneeenneeanee e 67




CT-S851 Series Service Manual

INTRODUCTION

This manual describes the disassembly, reassembly, and maintenance procedures of CT-S851 Series.

1. DISASSEMBLY AND REASSEMBLY

Note the following items when performing maintenance of the printer.

Do not disassemble, reassemble, or adjust the printer unnecessarily when the printer operation is
satisfactory.

Do not loosen the screws that fasten the components unless it is absolutely necessary.

After finishing inspection, perform a check to ensure that there is no irregularity before turning on the
printer.

Use caution not to leave any part or screw used for maintenance inside the printer.
When handling the print head and electronic components, care must be taken to avoid static electricity.

When disassembling or reassembling the printer, check the wires and cords for damage. Do not draw
any wire or cord by force.

Lubricate the components as necessary when reassembling them.

1-1. Tools Used

Phillips screwdriver #0, #1, and #2
Tweezers
Long-nose pliers

Brush




CT-S851 Series Service Manual

1-2. Disassembly Procedure

1-2-1. Disassembling the Printer

1. Disassembling “UNIT, I/F PCB”
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “FRAME, BOTTOM” and “UNIT, I/F PCB”.

SCREW, BHT (ST), M3.0 x 6

2. Disassembling “SA, COVER-02"

Push “KNOB, COVER OPEN -02”" upward and open “SA, COVER-02”.
Remove three “SCREW, BHT (PT), M3.0 x 10” and remove “SA, COVER-02” from “COVER, FRAME”.

Hold “HOLDER, DAMPER PAPER-02” by hand until two screws come into view, and remove the two
SCrews.

& HOLDER, DAMPER
: PAPER-02




CT-S851 Series Service Manual

Since “SA, COVER-02” is secured with hooks and the boss, it cannot be removed easily when it is fully
opened. To remove “SA, COVER-02", slightly close it by hand, raise its front edge, and slide it
backward.

When mounting “SA, COVER-02”", align the boss with the hole at “COVER, FRAME” and slide “SA,
COVER-02” upward with hooks inserted into “COVER, FRAME”.

<Precaution at disassembly / reassembly>

The hooks and the boss at “SA, COVER-02” are engaged on “FRAME, COVER”. Carefully disassemble or
reassemble the components so as not to damage them. Check the routing of “SA, HEAD CABLE-02".




CT-S851 Series Service Manual

3. Disassembling “SA, HEAD COVER”
Detach the lugs from the notches at the right and left sides of “COVER, FRAME”, and move down “SA,
HEAD COVER” and pull it out with care so as not to damage the lugs.

Lugs at right
and left sides

<Precaution at reassembly>

Hang the hooks at “SA, HEAD COVER” on “COVER,
FRAME” and raise “SA, HEAD COVER” using these
hooks as fulcrums. Let the bosses at the right and left
sides of “SA, HEAD COVER’ fit into the holes at
“COVER, FRAME”, and engage the lugs to secure “SA,
HEAD COVER”.

4. Disassembling “SA, THERMAL HEAD-02"

Move down “HOLDER, HEAT SINK-02" by pressing the edges at the right and left sides. “SA,
THERMAL HEAD-02” is detached from lugs at “COVER FRAME”.

Pull “SA, THERMAL HEAD-02” out from “SHAFT, HEAD ADJUST-2" along the U-slot, and disconnect
“HEAD CABLE” from two positions.

= HOLDER, HEAT SINK-02 = h!

‘1:-- _"‘ =]

CEERELE
w 5"'

Heating section at “SA,
THERMAL HEAD-2"

" » . —
—* -
SHAFT, HEAD ADJUST-2




CT-S851 Series Service Manual

Align the bosses with <Precaution at reassembly>
“SPRING, HEAD-02".

“SA, THERMAL HEAD-02” is electrostatically sensitive.
Avoid contacting the heating section.

When reassembling, insert the U-slot into “SHAFT, HEAD
ADJUST-2", and let the bosses fit into “SPRING,
HEAD-02". Press the both sides at “HOLDER, HEAT
SINK-02” and engage the lugs at “COVER, FRAME” on
“HOLDER, HEAT SINK-02".

5. Disassembling “SA, PLATEN UNIT-02"

Raise “HANDLE, PLATEN-02” on both sides, and pull “SA, PLATEN UNIT-02” out from “SA, MAIN
FRAME”.

SA, PLATEN UNIT-02

6. Disassembling “SA, CUTTER UNIT-02"

Push “PIN, FRONT COVER” at the right side of “SA, CASE-02” using a sharp-pointed tool. Raise
“FRONT COVER-02” and flip it down toward you to open it. When “LEVER, CUTTER RELEASE-02” at
the right and left sides are pushed down, “SA, CUTTER UNIT” pops out. Pull it out upwardly and
disconnect cables from the connector.

=




CT-S851 Series Service Manual

7. Disassembling “SA, FRONT COVER-02"
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “SA, FRONT COVER-02” and “SA, MAIN
FRAME” and disconnect “SA, OPEPANE CABLE F” from the connector.

Remove “‘HOLDER, FRONT COVER-02” from “SA, FRONT COVER-02".

v — = |
SCREW, BHT (ST), M3.0 x 6 SA, OPEPANE CABLE F |[gm'll | SA, FRONT COVER-02

N\ i
(NS 1Y

8. Disassembling “SA, CASE-02"
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “SA, CASE-02”" and “SA, MAIN FRAME”.

Raise the front edge of “SA, CASE-02" while slightly pressing “POWER SW” at the front.

SCREW, BHT (ST), M3.0 x 6




CT-S851 Series Service Manual

Close “SA, COVER FRAME?” slightly, and raise “SA, CASE-02" while pulling the right and left edges of
“SA, CASE-02” outwardly. When “SA, CASE-02” is raised slightly, release “SA, COVER FRAME” and
raise “SA, CASE-02” further while pulling the right and left edges outwardly and keeping the lugs at the
rear clear of “FRAME, BOTTOM”.

SA, COVER FRAME

Be sure to keep lugs at the right and left
sides clear of “FRAME BOTTOM”.

Raise “SA, CASE-02” along “SA, COVER FRAME”. When “SA, CASE-02" is raised to the position
indicated in the photo below, turn it counterclockwise and pull it upwardly to remove it.

<Precaution at disassembly / reassembly>

Do not assemble or disassemble “SA, CASE-02” by force. When removing “SA, CASE-02", raise it little by
little. When reassembling, follow the disassembly procedure in reverse. Face the front panel of “SA,
CASE-02” to the right, pass it through “SA, COVER FRAME”, and turn it clockwise. When the front faces
toward you, pull the right and left panels of “SA, CASE-02” outwardly and keep the lugs at the rear clear of
“FRAME, BOTTOM”. Push “SA, CASE-02” downward while closing “SA, COVER FRAME”.

-10 -



CT-S851 Series Service Manual

Remove “SA, OPEPANE CABLE-F” and “SA, CUTTER CABLE”".

J17: SA, CUTTER

1

o J3: SA, OPEPANE

SA, OPEPANE CABLE-F

9. Disassembling “COVER,
ADAPTER”

Remove four “SCREW, BHT (ST), M3.0 x  Remove the AC adaptor cable from the power connector.
6” that fasten “COVER, ADAPTER” and (Note that this connector is of the lock type.)
“FRAME, BOTTOM”.

SCREW, BHT (ST), M3.0 x 6

z

<Precaution at disassembly / reassembly>

The power connector is a lock-type connector. Unlock the connector by pulling the outer slide at the end of
the connector to disconnect the cable. When fitting the connector, insert it until it clicks and ensure that it
cannot be removed easily.

-11 -



CT-S851 Series Service Manual

10. Disassembling “FRAME, BOTTOM”

Remove four “SCREW, BHT (ST), M3.0 x 6” Detach the lower lugs and raise “FRAME, BOTTOM".
that fasten “FRAME, BOTTOM” and “SA, Slide “FRAME, BOTTOM” upward to detach upper lugs
MAIN FRAME”. from “SA, MAIN FRAME”.

I Slide upward. I '

Slide
downward.

DK connector External device
connector

<Precaution at disassembly / reassembly>

When dismounting or mounting “FRAME, BOTTOM?”, be careful not to damage the DC connector, DK
connector, and external device connector. When mounting “FRAME, BOTTOM?”, align the lugs with four
slots, at which “FRAME, BOTTOM” is to be secured, slide it downward to engage the lugs, and fasten it with
screws.

Be careful not to allow connectors to interfere with each other in order to prevent deformation.

-12-



CT-S851 Series Service Manual

11. Disassembling “UNIT, MAIN PCB”

Remove four “SCREW, BHT (ST), M3.0 x 6” Remove one “SCREW, BHT (ST), M3.0 x 6” that

that fasten “UNIT, MAIN PCB” and “SA, MAIN  fastens “COVER, CABLE PROTECT-02" at the right

FRAME”. side, and disconnect the connector of “COVER OPEN
SENSOR”.

SCREW, BHT (ST), M3.0 x 6 k

" Pass “COVER OPEN
SENSOR” through this hole.

e

J10: COVER OPEN SENSOR

Disconnect the connectors of “SA, HEAD Disconnect the connector of “SA, POWER SW” at the
CABLE-02” and “SA, PNE SENSOR” at the rear.
left side.

PCB”.

=

5 TTTIEN SYSTEMS JPRM

J4: UNIT, MOTOR

<Precaution at reassembly>

Connectors are provided at the right, left, and front sides. Be careful not to pull these cables by force.
When reassembling, be careful not to miss or catch any part, such as “FRAME”. Before disassembling
record the cable routing. When reassembling, reconnect the cables correctly. Pass “CABLE” of “COVER
OPEN SENSOR” through the hole on “COVER, CABLE PROTECT-02” and secure it.

-13-



CT-S851 Series Service Manual

1-2-2. Disassembling “UNIT, MECHANISM”

1. Disassembling “SA, COVER OPEN SENOR - F”

Remove two “SCREW, No. 0 PHT (BT#3), M1.7 x 7” that fasten “SA, MAIN FRAME” and “SA, COVER
OPEN SENSOR” (2 pcs), as well as the tape that secures “CABLE”.

<Precaution at reassembly>

When reassembling, align the “SA, COVER OPEN
SENSOR” switch with the hole at “FRAME, MAIN”, and
secure it with one screw.

Do not forget to attach a tape to secure the cable.

2. Disassembling “GEAR DAMPER”
Remove two “SCREW, BHT (ST), M2.0 x 4” that fasten “SA, MAIN FRAME” and “GEAR, DAMPER”.

<Precaution at disassembly / reassembly>
The unit can be mounted in either orientation.

This part is not compatible with the one for CT-S801.

SCREW, BHT (ST), M2.0 x 4

3. Disassembling “GEAR REDUCTION"
Remove “SCREW, PHT (#2), M3.0 x 8” and “SCREW, PHT (ST), M3.0 x 6” that fasten “SA, MAIN
FRAME” and “COVER, GEAR-02", and remove “GEAR REDUCTION” from “COVER, GEAR-02".

___ 2
SCREW, PHT (ST), M3.0 x 6

<Precaution at disassembly /

COVER, GEAR-02 reassembly>

If the screws are tightened
excessively when reassembling,
“COVER, GEAR” will be damaged.
Be careful not to tighten them

GEAR REDUCTION ! excessively.

SCREW, PHT (#2), M3.0 x 8

-14 -



CT-S851 Series Service Manual

4. Disassembling “UNIT, PNE-02”
Remove two “SCREW, PHT (#2), M3.0 x 8” that fasten “SA, MAIN FRAME” and “PLATE, PNE
SENSOR-02”, and remove “SA, HEAD CABLE-F” from the hook. Remove “PLATE, PNE
SENSOR-02”, and then remove “UNIT, PNE -02”.

SA, HEAD CABLE-F

| UNIT, PNE-02

<Precaution at disassembly / reassembly>

Align two holes at “PLATE, PNE SENSOR-02” with the bosses at “SA, MAIN FRAME” and secure them with
screws.

5. Disassembling “SA, PAPER HOLDER-02"
Remove four “SCREW, BHT (BT), M3.0 x 6” that fasten “SA, MAIN FRAME” and “SA, PAPER
HOLDER-02".

=

<Precaution at disassembly / reassembly>

Remove one screw from the left rear and three screws from the right.

-15-



CT-S851 Series Service Manual

Raise the rear of “SA, PAPER HOLDER-02” while pulling “GEAR, COVER DAMPER” outwardly, and
detach the bosses from the slot at “SA, MAIN FRAME”.

When removing “SA, PAPER HOLDER-02”, pull it upward while keeping it clear of the bosses at “SA,
MAIN FRAME” and the bent section at the front.

<Precaution at reassembly>

When reassembling, align the bosses at “SA, PAPER HOLDER-02” with the slot at “SA, MAIN FRAME”.

-16 -



CT-S851 Series Service Manual

6. Disassembling “SA, PE SENSOR”
Remove two “SCREW, PHT (BT), M2.0 x 6” that fasten “SA, PAPER HOLDER-02” and “SA, PE
SENSOR”.

SCREW, PHT (BT), M2.0 x 4

SA, PE SENSOR

7. Disassembling “SA, FRAME COVER UNIT-02”

Remove “WASHER, PLATEN” that fastens the hinged section at “SA, FRAME MAIN” to “SA, FRAME,
COVER” and “GEAR, COVER DAMPER”, and remove “GEAR, COVER DAMPER”.

<Precaution at reassembly>

When reassembling, align “GEAR, COVER DAMPER” with the shaft at “FRAME, MAIN” and the boss at
“FRAME, COVER".

-17 -



CT-S851 Series Service Manual

Remove “WASHER, PLATEN” from the “COVER, CABLE-02” side, and remove “SA, FRAME COVER

UNIT-02” from the hinged section at “SA, MAIN FRAME”.

When removing “SA, FRAME COVER

UNIT-02”, make sure that “SA, FRAME COVER UNIT-02” is opened and that no load is applied to

“SPRING, COVEROPEN-02".

i

<Precaution at disassembly / reassembly>

When reassembling, check the orientation of “SPRING, COVEROPEN-02".

] | ve \
SPRING, COVEROPEN-02 §
‘:-’ B J g

With bend

l e

Attach the bent side to the hook

at the “SA, MAIN FRAME” side, and attach the other side to the hook at the “SA, FRAME COVER UNIT-02"

side.

8.

Disassembling “COVER, CABLE-02"
Remove “SCREW, PHT (ST), M2.0 x 4” that fastens “SA, FRAME COVER UNIT-02” and “COVER,
Then pull out “COVER,

CABLE-02”, and slide “COVER, CABLE-02" sideways to detach the hooks.

CABLE-02".

COVER CABLE-02 |-

-18 -



CT-S851 Series Service Manual

I ]

Insert long cables first Top of “COVER, CABLE-02"
and short ones next.

<Precaution at reassembly>

When reassembling, insert long cables into the left side of “SA, HEAD CABLE-02” at first, and then short
ones into the right side.

Insert “CABLE” into the inside under the hooks. At the top of “COVER, CABLE-02”, route the short cables to
the back and long ones to the front. Adjust the length of the tube to align its end with the edge at “COVER,
CABLE-02".

SPRING, COVER OPEN KNOB-02
' = i

POLYSLIDER, KNOB-02

<Precaution at reassembly>

When reassembling, attach the spring to the hooks and insert it into the shaft at “SA, FRAME COVER
UNIT-02".

-19-



CT-S851 Series Service Manual

10. Disassembling “PLATE, FIX BLADE”
Remove two “SCREW, PHT (ST, SW + PW), M3.0 x 6” that fasten “FRAME COVER UNIT-02", “PLATE,
FIXED BLADE” and “GUIDE, PAPER-02".

PLATE, FIXED BLADE

<Precaution at reassembly>
When reassembling, align “GUIDE, PAPE-02” with the boss at “SA, FRAME COVER UNIT-02".

Keep the chamfered side of “PLATE, FIXED BLADE” at the left so that the alignment mark at “SA, FRAME
COVER UNIT-0" can be seen.

11. Disassembling “GUIDE, HEAD HOLDER-02"
Remove three “SPRING, HEAD-02" from “SA, FRAME COVER UNIT-02".

<Precaution at disassembly / reassembly>
The photo shows the position for the 3-inch model.

“2” marked on “GUIDE, HEAD HOLDER” indicates
the position for the 2-inch model, and “3” indicates
the one for the 3-inch model.

Insert the spring into the boss at “SA, FRAME
COVER UNIT-02” and check that the spring cannot
be removed even if it is pulled lightly.

-20 -



CT-S851 Series Service Manual

SCREW, BHT (BT), M2.6 x 6

“)

Check the mounting orientation.

<Precaution at reassembly>
When reassembling, check the orientation of the switch.

“ON” (| ) must be located in the right with “OFF” (O) in the left.

-21 -



CT-S851 Series Service Manual

SPRING, COVER OPEN LEVER-02 SCREW, PHT (ST), M3.0 x 6

LEVER R, COVER LOCK-02 LEVER L, COVER LOCK-02

-22.



CT-S851 Series Service Manual

SCREW, PH (PW), M2.0 x 8 Position of “SPRING
INTERLOCK-02"

Position of “SPRING
INTERLOCK-02"

<Precaution at disassembly / reassembly>
The screw is locked with “NUT, M2”. Be careful not to loose it.

The shaft of “SHAFT, INTERLOCK SENSOR” is specially shaped to prevent it from rotating. When
reassembling, align “SHAFT, INTERLOCK SENSOR” with the hole at “SA, FRAME, MAIN”.

Check the orientation of “SPRING INTERLOCK-02" and the mounting position of “SA, MAIN FRAME”.

1-3. Assembly Procedure

-23-



CT-S851 Series Service Manual

1-4. Oiling
1) Oil Used (Grease)
e FLOIL G311S (Kanto Kasei)
¢ Daphne Eponex Grease No. 2 (Idemitsu)
2) Oiling Positions
<FLOIL G311S>
(1) Shaft at “COVER GEAR”

(2) Shafts at “SHAFT, PAPER HOLDER’ (4 positions)
*  Apply oil to the “HOLDER PAPER” side.

(3) Hinge holes at “SA, COVER FRAME”, mating section with “LEVER R, L COVER LOCK”
(two positions at the right and left)

-24 -



CT-S851 Series Service Manual

(4) Rotating center holes, press-formed projections and hooks at “LEVER R & L, CUTTER
RELEASE-02” and “SA, MAIN FRAME”

Rotating center holes, press-formed projections and hooks at “LEVER R & L, COVER
LOCK-02” and “SA, MAIN FRAME”

Slideways at “LEVER, COVER OPEN-02" and “SA, MAIN FRAME”

Outside of press-formed projections at

“SA, MAIN FRAME”

| L

Inside of hooks at

“SA, MAIN FRAME”

Rotating center holes at
“SA, MAIN FRAME”

Slideways at “SA, MAIN FRAME” and
“LEVER, COVER OPEN-02"

Z: '

Press-formed projections at
“SA, MAIN FRAME”

-25-



CT-S851 Series Service Manual

(5) Both ends of the shaft at “SA CUTTER UNIT”

<Daphne Eponex Grease No. 2>
Right/left cutting edges of the blade at “SA, CUTTER UNIT”

Daphne Eponex Grease No. 2

=" —

il

- GH G¢a |
oo o0

-26 -



CT-S851 Series Service Manual

2. TROUBLESHOOTING

2-1. Error Indication

When an error state is detected it is indicated at the LCD, LCD backlight, LED, and buzzer.

The LCD display shows the error type in the upper half and the action to take in the lower half. If the
message contains more than 16 characters, scroll the display.

Status Message LED LCD Backlight Buzzer Tone "’
Paper near end PAPER LOW Orange White None
Paper end Paper end Red Red Provided

Please replace paper roll.

Front cover open Front cover open Red White Provided
Please close front cover.

Paper cover open Paper cover open Red White Provided
Please close paper cover.

Cutter error Cutter lock Red Red Provided
Open paper cover & remove jam.

Cutter lock Red Red Provided
Then close the cover.

Black mark error Black Mark Error Red Red Provided
Please check the paper.

Print head hot Head overheat Orange White None
Please wait, will continue.

Memory error Memory Error Red Red Provided

Print head error Head Error Red Red Provided
Please contact your dealer.

Motor error Motor Error Red Red Provided
Please contact your dealer.

Low voltage error L Voltage Error Red Red Provided
Please contact your dealer.

High voltage error H Voltage Error Red Red Provided
Please contact your dealer.

Drawer voltage error Drawer Error Red Red Provided
Please contact your dealer.

Macro execution wait 2 - — — _

*1: A buzzer beeps when MSW5-1 (buzzer setting) is ON.

*2: The LED may light during the macro execution.

-27 -



CT-S851 Series Service Manual

2-2. Explanations of Error Conditions

2-2-1. Paper Near End

When the diameter of the roll paper becomes small (less than 23 to 31 mm in diameter), the paper near-end
sensor activates and indicates that the roll paper is running short. This message warns that the remaining
paper is short. Printing can be continued until the paper runs out.

2-2-2. Paper End

When the roll paper has run out, the paper sensor in the paper path detects the end of paper near the print
head and stops the printing motion. Refill the paper to cancel the error.

2-2-3. Front Cover Open
The front cover is not closed. Printing is not possible in this condition.

Close the cover to cancel the error.

2-2-4. Paper Cover Open
The paper cover is not closed. Printing is not possible in this condition.
Close the cover to cancel the error.

Depending on the memory switch setting, a command must be issued to resume printing.

2-2-5. Cutter Error

The auto cutter stops operating due to paper jams or the like. In this case, refer to “10.5 Canceling the
Cutter Lock Error” and cancel the error.  When you open the paper cover to clear paper jams, the message
“Close the paper cover.” will be displayed.

2-2-6. Black Mark Error
Black marks cannot be detected because of insufficient luminescence of the sensor or poor sensitivity.

Calibrate the black mark sensor again with the paper to be used.

2-2-7. Print Head Hot

When you print data with high density setting, print dense images, or continue printing in a hot environment,
the print head temperature may rise and if it exceeds 65°C, printing will stop. When the print head is cooled
to 60°C or lower, printing will be resumed.

2-2-8. Memory Error

A memory error has occurred.

-28 -



CT-S851 Series Service Manual

2-2-9. Print Head Error

If abnormal heat generation is detected at the print head for any reason, the print head drive power and the
paper feed motor drive power are shut down. In this case, shut down the printer immediately.

2-2-10. Motor Error

If you print continuously or feed paper continuously, the paper feed motor temperature will rise. If it exceeds
80°C, printing or paper feed will stop. When it is cooled to 70°C or lower, the error will automatically be reset.

However, the standard model is not equipped with a thermistor as well as such temperature control because
no heat generation exceeding 80°C as well as no smoking or ignition was observed with continuous printing
or paper feed at the fault test.

2-2-11. Low Voltage Error

If the power supplied to the printer drops to 16 V or below, operation will stop. In this case, shut down the
printer immediately.

2-2-12. High Voltage Error

If the power supplied to the printer becomes 27 V or above, operation will stop. In this case, shut down the
printer immediately.

2-2-13. Drawer Voltage Error

If the cash drawer drive power is overloaded by any reason (cash drawer fault, connection of external device
other than cash drawer, contamination, etc.) an error will be detected and the cash drawer drive power will be
shut down. In this case, shut down the printer immediately.

2-2-14. Macro Execution Wait

When the ESC/POS command is specified, the macro execution wait state will take effect. The macro will be
executed when the switch is pressed or when a specified time has elapsed.

-29-



CT-S851 Series Service Manual

2-3. Troubleshooting Procedure

When a fault occurs, confirm its phenomenon, locate the problem in accordance with “2.2 Troubleshooting
Guide”, and troubleshoot it as described below.

Find the fault phenomenon in this column. If there are multiple phenomena, take all the applicable

A items into consideration. This will help you locate hidden problems as well.

Possible causes are listed here. Find probable causes from the list and follow the check method to

CELER identify the cause of the fault.

Check Method The check method for identifying the cause of the fault is described.

Remedies Take the remedies described in this column.

By following the above-mentioned procedure, you can troubleshoot problems efficiently with fewer
misjudgments.

2-4. Troubleshooting Guide

e Power Supply Failure

Phenomenon Cause Check Method Remedies
Power cannot be turned | The power cable is not 3 Connect the power cable.
on. connected.

(The POWERLED not | The fuse is blown. Check if the specified fuse is | Use the specified fuse.

illuminated.) used.

The fuse is blown soon if [ The control PCB is faulty. - Replace “SA, MAIN PCB”.

it is replaced with a new - -

one. The circuit drive power is Use a tester and measure | Replace the control PCB.
abnormal. the circuit drive voltage.

* If the fuse is blown with the specified AC adapter used, the thermal head or control PCB may be defective. Replace
the defective part with a new one. Check wiring of the interface cable.

-30-



CT-S851 Series Service Manual

e Printing Failure

Phenomenon

Cause

Check Method

Remedies

No printing

The control PCB is faulty.

Replace the control PCB.

The thermal head connector
has a bad contact or
connection.

Check the contact or
connecting condition.

Re-insert the thermal head
connector or replace it with a
new one.

The thermal head is faulty.

Replace the thermal head with
a new one.

Part of printing is not
done.

The thermal head connector
has a bad contact or
connection or faulty mounting.

Check the contact,
connecting or mounting
condition.

Re-insert the thermal head
connector or “HEAD SA”.

The thermal head is faulty.

Replace the thermal head with
a new one.

Print is pale.
Print is uneven.
Print is faint.

The supply voltage is low.

Check the supply voltage
with a tester.

Use the printer within the
specified supply voltage
range.

The thermal head is faulty.

Replace the thermal head with
a new one.

The thermal head has fouling.

Check the thermal head for
fouling.

Remove fouling using ethyl
alcohol soaked cotton swab or
soft cloth.

Paper other than
recommended is used.

Check if the paper being
used meets the
specification.

Replace it with the specified
paper.

The platen roller is not
mounted correctly.

Check the mounting
condition of the platen roller.

Mount the platen roller
correctly.

The paper thickness setting
lever is not set correctly.

Check if the paper thickness
setting is correct for the
actual paper thickness.

Set the lever in the correct
position.

-31-



CT-S851 Series Service Manual

e Paper Feed Failure

Phenomenon

Cause

Check Method

Remedies

Paper is not fed.

Paper feed is not
straight.

The motor connector has a
bad connection.

Check the connecting
condition of the connector.

Connect the connector
correctly.

The motor is faulty.

Measure the supply voltage
with a tester or oscilloscope.

Replace “UNIT, MOTOR”.

The supply voltage is low.

Check the supply voltage
with a tester.

Use the printer within the
specified supply voltage
range.

The control PCB is faulty.

Replace the control PCB.

The platen roller is not
mounted correctly.

Check the mounting
condition of the platen roller.

Mount the platen roller
correctly.

Paper feed is faulty.

Check if paper is jammed,
torn or caught in the paper
path.

Remove unnecessary paper
and set the paper correctly.

Foreign substances are stuck
in the gear.

A gear is broken.

Remove the gear holder and
check the gear for any
foreign substance or
breakage.

Eliminate foreign substance.
If any gear is broken, replace it
with a new one.

e Faulty Sensor

Phenomenon

Cause

Check Method

Remedies

Paper presence or
absence cannot be
detected. Paper near
end cannot be detected.

The cover or front cover
open state is not
detected or remains in
the detected state.

The paper sensor is faulty.

Check the indication at the

The paper near end sensor is
faulty.

LCD, LED or buzzer when
the paper ends.

Replace “UNIT, PE”.

Replace “UNIT, PNE”.

The sensor spring is broken.

Push the sensor by hand
and check if it returns.

Replace “UNIT, PE” or “UNIT,
PNE”.

The connector has a bad
connection.

The sensor is faulty.

Check the connecting
condition of the connector.

Check the indication at the
LCD, LED or buzzer while
opening and closing the
cover.

Connect the connector
correctly.

The sensor lever spring is

Check the indication at the

Replace “SPRING

broken. LCD, LED or buzzer while INTERLOCK”.
opening and closing the front
cover.
e Auto Cutter Failure
Phenomenon Cause Check Method Remedies

The auto cutter does not
operate.

The connector has a bad
connection.

Check the connecting
condition of the connector.

Connect the connector
correctly.

The auto cutter is faulty.

Measure the supply voltage
with a tester or oscilloscope.

If the supply voltage is normal,
replace the auto cutter with a
new one.

Paper feed is faulty.
(paper jams)

Check if paper is jammed,
torn or caught in the paper
path.

Remove unnecessary paper
and set the paper correctly.

-32-




CT-S851 Series Service Manual

e Operation Panel Display Failure

Phenomenon

Cause

Check Method

Remedies

Indications at the LED
and LCD on the
operation panel are
faulty.

The connector has a bad
connection or cable
disconnection.

Check the connecting
condition of the connector.
Check the cable surface.

Connect the connector
correctly.

Replace “SA, OP-PANEL
CABLE”.

The LCD is broken or the
backlight is faulty.

There are some dead or
stuck pixels on the LCD.
The backlight is not lit or
cannot be switched.

Replace “UNIT, OP-PANEL
PCB”.

-33-




CT-S851 Series Service Manual

3. SERVICE PARTS LIST

Remarks: All the parts used in the product are contained in “SERVICE PARTS LIST” in this Service Manual. However,
note that all of them are not available with customers.

When placing an order for service parts, refer to the Parts Price List published separately. If you need the
Parts Price List, consult the local distributor from whom you purchased this product.

3-1. Mechanical Parts List

No. Part No. Part Name Qty Remarks
1 TZ99803-0 UNIT, MECHANISM-02 1 Not supplied
2 |TZ44701-0 SA, MAIN, FRAME-02 1
3 | TZ44212-0 COVER, CABLE PROTECT-02 1
4 |E14030-060F SCREW, BHT (ST), M3.0 x 6 1
5 |TZ44126-0 LEVER L, CUTTER RELEASE-02 1
6 |TZ44127-0 LEVER R, CUTTER RELEASE-02 1
7 | TZ44205-0 COVER, CUTTER LEVER 2
8 |TZ23620-0 SPRING, LEVER CUTTER-02 2
9 |TZ44218-0 LEVER, INTERLOCK SENSOR-02 1
10 |TZ42201-0 SHAFT, INTERLOCK SENSOR 1
11 | E00620-080F SCREW, PH (PW), M2.0 x 8 1
12 | E40120-000F NUT, M2 1
13 |TZ23623-0 SPRING, INTERLOCK-02 1
14 |TZ44120-0 PLATE, COVER LOOK LEVER-02 1
15 |TZ44124-0 LEVER L, COVER LOCK-02 1
16 |TZ44125-0 LEVER R, COVER LOCK-02 1
17 |E11130-060F SCREW, PHT (ST), M3.0 x 6 4
18 |TZ23619-0 SPRING, COVER OPEN LEVER-02 1
19 |TZ25801-0 UNIT, MOTOR 1
20 |TZ20202-0 GEAR, REDUCTION 1
21 | TZ24220-0 COVER, GEAR-02 1
22 | E00130-060F SCREW, PHT (ST), M3.0 x 6 2
23 | TZ44221-0 LEVER, COVER OPEN-02 1
24 | TZ49702-0 SA, COVER FRAME UNIT-02 1
25 | TZ44702-0 SA, COVER FRAME-02 1
26 |TZ04202-0 LEVER, ADJUST HEAD-02 1
27 | TZ02003-0 SHAFT, HEAD ADJUST LEVER-02 1
28 |TZ04106-0 PLATE, HEAD ADJUST-02 1
29 | E00920-050F SCREW, PH (SW + PW), M2.0 x 5 1
30 |[TZ44223-0 GUIDE, HEAD HOLDER-02 1
31 |E17926-060F SCREW, BHT (BT), M2.6 x 6 2
32 |TZ02004-0 SHAFT, HEAD ADJUST-02 1
33 | TZ23625-0 SPRING, HEAD ADJUST-02 1
34 |TZ04107-0 POLYSLIDER, HEAD ADJUST-02 1
35 |TZ09804-0 SA, THERMAL HEAD-02 1
36 |TZ67716-0 SA, HEAD CABLE (FRONT) 1
37 |TZ68714-0 SA, LABEL SENSOR-F 1 For label model

-34-




CT-S851 Series Service Manual

No. Part No. Part Name Q'ty Remarks
38 |Tz68712-0 SA, BM SENSOR-F 1 |For BM model
39 |TZ66713-0 SA, LABEL SENSOR-2F 1 foonr;as?gér;‘gg‘;'
40 |TZ29701-0 SA, HEAD COVER-02 1
41 |Tz24221-0 COVER, HEAD-02 1
42 |TZ24226-0 SHAFT, DAMPER-02 2
43 |TZ24223-0 HOLDER, DAMPER PAPER-02 1
44 |T222202-0 DAMPER, PAPER 1
45 |TZ24228-0 SUPPORT, DAMPER SPRING-02 1
46 |TZ23616-0 SPRING, DAMPER-02 1
47 |E18117-040F SCREW, No. 0 PH (BT2.5 x 0.5) M1.7 x 4 2
48 |T299913-0 LABEL, HEAT CAUTION-02 1
49-1 |TZ44133-0 SHEET, SENSOR COVER-02 1
492 |TZ44137-0 SHEET, SENSOR COVER (LABEL)-02 1
50 |TZ24108-0 GUIDE, PAPER-02 1
51-1 |TZ99101-0 PLATE, FIX BLADE 1 | For 3-inch model
512 |T299102-0 PLATE, FIX BLADE 1 | For 2-inch model
52 | E16930-060F SCREW, PHT (ST, SW + PW), M3.0 x 6 2
53 | TZz44217-0 KNOB, COVER OPEN-02 1
54 |TZ44130-0 POLYSLIDER, KNOB-02 1
55 |TZ23618-0 SPRING, COVER OPEN KNOB-02 1
56 | TZz44214-0 COVER, CABLE-02 1
57 |E14020-040F SCREW, PHT (ST), M2.0 x 4 1
58 |TZz40201-0 GEAR, COVER DAMPER 1
59 |TZ23615-0 SPRING, HEAD-02 3
60 |TZ40901-0 GEAR, DAMPER C 1
61 |E14020-040F SCREW, BHT (ST), M2.0 x 4 2
62 |Tz68710-0 SA,COVER OPEN SENSOR-F 1
63 |E13517-070F SCREW, No. 0, PHT (BT#3), M1.7 x 7 2
64 |TZz49701-0 SA, PAPER HOLDER-02 1
65 |TZ44216-0 HOLDER, PAPER-02 1
66 |TZ22201-0 ROLLER, PAPER 6
67 |TZ22001-0 SHAFT, PAPER HOLDER 3
68 |TZ99914-0 LABEL, EDGE CAUTION-02 1
69-1 |TZ44131-0 SHEET, SENSOR MAIN-02 3
69-2 | TZ44136-0 SHEET, SENSOR MAIN (LABEL)-02 1
70 | E17930-060F SCREW, BHT (BT), M3.0 x 6 3
71 |E18330-080F SCREW, BHT (BT, PW), M3.0 x 8 1
72 | TZ44804-0 UNIT, PNE-02 1
73 | TZ24206-0 BASE, PNE UNIT 1
74 | TZ24207-0 LEVER, PNE UNIT 1
75 |TZ24208-0 BASE, PNE SENSOR 1
76 | TZ24209-0 LEVER, PNE SENSOR 1
77 | TZ24210-0 SWITCH, PNE UNIT 1
78 |TZ24212-0 SUPPORT, LEVER PNE 1
79 |TZ23607-0 SPRING, PNE SENSOR 1
80 |TZ23608-0 SPRING, PNE UNIT 1
81 |TZ23609-0 SPRING, SUPPORT PNE 1
82 |TZ23613-0 SPRING, SWITCH PNE 1

-35-




CT-S851 Series Service Manual

No. Part No. Part Name Q'ty Remarks
83 |E10120-080F SCREW, BHT (PT) M2.0 x 8 2
84 |TZ68711-0 SA,PNE SENSOR-F 1
85 |TZ24106-0 PLATE, PNE SENSOR-02 1
86 |E10130-080F SCREW, PHT (#2), M3.0 x 8 3
87 |TZ44803-0 UNIT, PE-02 1
88 |[TZ24218-0 BASE, PE SENSOR-02 1 Not supplied
89 |TZ24205-0 LEVER, PE SENSOR 1 Not supplied
90 |[TZ23606-0 SPRING, PE SENSOR 1 Not supplied
91 |TZ68703-0 SA,PE SENSOR 1 Not supplied
92 |E12820-060F SCREW, BHT (PT) M2.0 x 6 2 Not supplied
93 |E12820-060F SCREW, BHT (PT) M2.0 x 6 2
94 | TZ44219-0 PARTITION, PAPER-02 1
95 |TZ44116-0 WASHER, PLATEN 2
96 |TZ68701-0 SA, POWER SW 1
97-1 | TZ66707-0 SA, MAIN PCB (851 ENG) 1
97-2 |TZ66708-0 SA, MAIN PCB (851 JPN) 1
97-3 |TZ66709-0 SA, MAIN PCB (851 CHN) 1
97-4 | TZ66728-0 SA, MAIN PCB (851 AUS) 1
98 |E14030-060F SCREW, BHT (ST), M3.0 x 6 4
99 |[TZ44102-0 FRAME, BOTTOM 1
100 |E14030-060F SCREW, BHT (ST), M3.0 x 6 4
101 |BE54106-0 LEG 4
102 | TZ23624-0 SPRING, CUTTER POPUP-02 1
103-1 | TZ29702-0 SA, PLATEN UNIT-02 1 For 3-inch model
103-2 | TZ29703-0 SA, PLATEN UNIT (2INCH)-02 1 For 2-inch model
104-1 | TZ28501-1 SA, PLATEN 1 For 3-inch model
104-2 | TZ28502-1 SA, PLATEN (2INCH) 1 For 2-inch model
105 |TZ24222-0 COVER, PLATEN-02 1
106 |TZ24224-0 HANDLE, PLATEN-02 2
107 |TZ04105-0 PLATE, PLATEN-02 2
108 |E18220-050F SCREW, No. 0 TFH (ST4 x 0.5) M2.0 x 5 4
109 |TZ21402-0 BUSHING, PLATEN-02 2
110 |E60340-000F E-RING, 4.0 2
111 | TZ20201-0 GEAR, PLATEN 1
112 | TZ44116-0 WASHER, PLATEN 1
113 |[TZ99702-0 SA, CUTTER UNIT-02 1
114 | TZ44703-0 SA, CUTTER UNIT FRAME-02 1
115 |E03920-030WF SCREW, No. 0, TFH, M2 x 3 (NI) 2
116 | TZ98902-0 UNIT, SLIDE BLADE 1
117 | TZ24104-0 SHEET, CUTTER UNIT 1
118 |TZ44135-0 SHEET, CABLE PROTECT-02 1
119 |TZ67710-0 SA,CUTTER CABLE 1
120-1 | TZ59703-0 SA, FRONT COVER-02 (1) | White
120-2 | TZ59704-0 SA, FRONT COVER (1) |Black
121-1 | TZ56225-0 COVER, FRONT (1) | White
121-2 | TZ56226-0 (BK) COVER, FRONT BK-02 (1) |Black
122 | TZ44220-0 PIN, FRONT COVER-02 1
123 |TZ23622-0 SPRING R, FRONT COVER-02 1

-36 -




CT-S851 Series Service Manual

No. Part No. Part Name Q'ty Remarks
124 |TZ66810-0 UNIT, OPEPANE PCB-851 1
125 |E12820-060F SCREW, BHT (PT) M2.0 x 6 3
126 | TZ44132-0 SHEET, LCD-02 1
127 |TZ56227-0 COVER, LCD-02 1
128 | TZ44208-0 KEY, OPE-PANE 4
129 |TZ44211-0 KEY, OPE-PANE FEED-02 1
130 | TZ54108-0 SHEET, OPE-PANE FEED -02 1
131 | TZ54109-0 SHEET, OPE-PANE (BLACK)-02 1
132 |TZ67718-0 SA, OPEPANE CABLE-F 1
133 | TZ44222-0 HOLDER, FRONT COVER-02 1
134 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2
135-1 | TZ56221-0 CASE-02 (1) | White
135-2 | TZ56222-0 (BK) | CASE BK-02 (1) |Black
136 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
137 | TZ24225-0 PIN, FRONT COVER L-02 1
138 | TZ23621-0 SPRING L, FRONT COVER-02 1
139-1 | TZ256206-1 COVER, POWER SWITCH (1) | White
139-2 | TZ56214-1 COVER, POWER SWITCH BK (1) |Black
140-1 | TZ56223-0 COVER-02 (1) | White
140-2 | TZ56214-0 (BK) | COVER BK-02 (1) |Black
141 | TZ24107-0 CUTTER, MANUAL-02 1
142 |E12830-100F SCREW, BHT (PT), M3.0 x 10 3
143-1 | TA69905-1 SWITCHING ADAPTER (36AD3) 1
143-2 | TA69904-1 SWITCHING ADAPTER (36AD2) 1
144-1 | TZ56207-0 COVER, ADAPTER (1) | White
144-2 | TZ56215-0 (BK) | COVER, ADAPTER BK (1) |Black
145 |BE54106-0 LEG 4
146 | E14030-060F SCREW, BHT (ST), M3.0 x 6 4
147 |TZ66801-0 UNIT, SERIAL I/F PCB (inch) 1 Option
148 | TZ266712-0 SA, SERIAL I/F PCB 1
149 | TA54103-0 PLATE_SERIAL_I_F 1
150 | C6390-054# LOCK SCREW (INCH) 2
151 |E11130-060F SCREW, BHT (ST), M3.0 x 6 2
152 | TZ66808-0 UNIT, SERIAL I/F PCB (mm) 1 Option
153 | TZ66712-0 SA, SERIAL I/F PCB 1
154 | TA54103-0 PLATE_SERIAL_|_F 1
155 | C6390-055# LOCK SCREW (M2.6) 2
156 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2
157 | TZ266803-0 UNIT, USB PCB I/F 1 Option
158 | TZ66714-0 SA, USB I/F PCB 1
159 | TA54104-0 PLATE_USB_|_F 1
160 |E14030-040F SCREW, BHT (ST), M3.0 x 4 2
161 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
162 | TZ59901-0 LWS-1S (CABLE, CLAMP) 1
163 | TZ66802-0 UNIT, PARALLEL I/F 1 Option
164 |TZ66713-0 SA, PARALLEL I/F PCB 1
165 |TA54102-0 PLATE_PARALLEL | F 1
166 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

-37 -




CT-S851 Series Service Manual

No. Part No. Part Name Q'ty Remarks
167 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2

168 |TZ66804-0 UNIT, POWERED USB I/F PCB 1 Option
169 |TZ66715-0 SA, POWERED USB I/F PCB 1

170 |TZ54110-0 PLATE, POWERED USB I/F 2 1

171 | E14030-040F SCREW, BHT (ST), M3.0 x 4 2

172 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

173 | TZ66809-0 UNIT, USB HUB I/F PCB 1 Option
174 |TZ66718-0 SA, USB HUB I/F PCB 1

175 | TZ54105-0 PLATE, USB I/F 2 1

176 |E14030-040F SCREW, BHT (ST), M3.0 x 4 2

177 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

178 | TZ66805-0 UNIT, ETHERNET E type I/F PCB 1 Option
179 |TZ66716-0 SA, ETHERNET E type I/F PCB 1

180 |TZ54111-0 PLATE, LAN I/F 1

181 |TZ54112-0 JOINT, LAN I/F 2

182 |TZ44134-0 SHEET, LAN PCB 1

183 |E00530-040F SCREW, BH, M3.0 x 4 4

184 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

185 |TZ69901-0 UNIT, ETHERNET (SEH PS114) 1 Option
186 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

-38 -




CT-S851 Series Service Manual

List of Screws Used

Part No. Part Name No.
E00530-040F | SCREW, BH, M3.0 x 4 181
E00620-080F | SCREW, PH (PW), M2.0 x 8 11
E10120-080F | SCREW, PHT (PT)M2.0x 8 83
E00130-060F | SCREW, PHT (ST) M3.0 x 6 22
E10130-080F | SCREW, PHT (#2), M3.0 x 8 86
E14020-040F | SCREW, BHT (ST), M2.0 x 4 57, 61
E11130-040F SCREW, BHT (ST), M3.0 x 4 141
E11130-060F SCREW, PHT (ST), M3.0 x 6 17, 151
E12820-060F | SCREW, BHT (PT) M2.0 x 6 93
E12830-100F | SCREW, BHT (PT), M3.0 x 10 142
E13517-070F | SCREW, No. 0, PHT (BT#3), M1.7 x 7 63

E14030-040F

SCREW, BHT (ST), M3.0 x 4

160, 171, 176, 183

E14030-060F

SCREW, BHT (ST), M3.0 x 6

4, 98, 100, 134, 136, 146, 156, 161, 167, 172,
177,184, 186

E16930-060F | SCREW, PHT (ST, SW + PW), M3.0 x 6 52
E17930-060F | SCREW, BHT (BT), M3.0 x 6 70
E18330-080F | SCREW, BHT (BT, PW), M3.0 x 8 71

-39 -



136

Mechanical Exploded Diagrams

CT-S851 Series Service Manual
Exploded diagram 1

3-1-1.

140-2

140-1
UNIT, MECHANISM

(PART No. 2 - 118)

1

=~
Z —
03
o
F1
o
w-
Q2
O

gy
Z

NS

- 40 -




CT-S851 Series Service Manual

Exploded diagram 2

123

/ 110
109
/ 108 1T
&

For 2-inch model ( 106
I
|
104-2
For 3-inch model s ‘

-41 -




CT-S851 Series Service Manual

Exploded diagram 3

-42 -



CT-S851 Series Service Manual

Exploded diagram 4

-43 -

For 2-inch model
For 3-inch model




CT-S851 Series Service Manual

Exploded diagram 5

-44 -



CT-S851 Series Service Manual

Exploded diagram 6

- 45 -



CT-S851 Series Service Manual

Exploded diagram 7

-

148, 153

151, 156

149, 154 l

I & 150, 153
-

~

147,152

160

159

Uy

161 162

- 46 -




CT-S851 Series Service Manual

3-2. Parts Layout

3-2-1. SA, MAIN PCB

31
32

H

Cl
]
4 J10

i
=

0

PR

J2
P EEEEEEEEEEEEE
R R N O N R R

A

o

18

HT':HﬂH‘“THZ

19

CZTRED [M0S CAUTION

E\TIZEN SYSTEMS JAPAN
TZ20/722 MAIN Revd.

] K =
[MEfl@es 7266916 °C0F

D13 & MADE IN CHINA 2009/11

- 47 -



CT-S851 Series Service Manual

= (12

4

@ o Q.7 e

@g 5552% 22 ps 2 e

EJ;:LE% a5

) CC80006300
2B arg CER2OCCOE 0

1 =1) rhf
R385 a RI
S 9153@33 R34 e
= w132 T

] 20 eee® e mmin
s oe@e00000 Q@

@ @2 L4717 ]
QRHEB} 7

gatis
RGO C

8500 eeee

@

69609 OSHSS
SHESSHPPIOES®

-48 -



CT-S851 Series Service Manual

3-2-2.

SA, DC PCB

TZ_0C/DRW Rev(.2

(2SS

i 7
CITIZEW SYSTEMS JAPAN = EE

I

[
2009/07
MADE IN CHINA sl'_”lmgmmmﬂnmcﬂ
[MOS CAUTION] TZes903-01F  J202 &
3-2-3. SA, SERIAL I/F PCB

R3E5 RA302 RAzm

TZE6304-01F
TZ__SERIAL Rev0 5

12009708
2 MADE IN CHINA

e
HMUOS LAUTION

wir W
& ARG ¢ [
i

7 zozr JL0-E0699ZL [HOIINYI SOH

FMNIHD NI 3ATR

B B E B B @@ mlt_‘iﬁ LO/B00T

20A3Y MHOAIT ZL

53 = NYdvl SWILSAS NIZILD
= 0LZ] {

0L

NOLLAV) SOW; &
¥NIHI NI aavw% |

8076002
SoAaY VIS 71
d10-%063921

LO&VH aosw SZEH

- 49 -



CT-S851 Series Service Manual

3-2-4.

SA, PARALLEL I/F PCB

RLDIMEA L DG

3-2-5.

SA, USB I/F PCB

i

R505[

il

R502[

[

FNIHD NI 30w SOER O
£0rey Tvavd ZLE Bl [k
80/6007 jLO*SUSGQZl'

EUW"‘ NOILNYD SOk

T

-50 -



CT-S851 Series Service Manual

3-2-6. SA, USB HUB I/F PCB

h®®d

= (1

CITIZEN SYSTEMS JARAN

TZ66909-01F

7 USE Rev01} E
2009/'07

OSCAUT\D L

OOOO
00

00000000 N

COCOCOO0

cooococo
coooooo (O

|

%Mm
000
= [ 2 AD

421 o
21 MADE IN CHINA O

O
O
O

3-2-7. SA, POWERED USB I/F PCB

4 lml ey
e Ry
==~y e]
e g%
=Z 23
o
2
TIi8s
=5,
; I m 0
2o .
=S
i OO0000O00000 Jigs% 25s =o 0
! ™ 8Fe01 £ <2 g =Y
! [=1 U T e —
[ 2 s
i = o oia it o=
i = P4 S
H =) W e
! =1 wo o=
4 < ST PF
i) = U =
3 LG
it Sx ==
i, -
g La Ne
r e
== OX

IRETTTTIITN

[ UEEVAVAVAVAVAVAVAV W) Y% v

-51 -



CT-S851 Series Service Manual

4. CIRCUIT DIAGRAMS
4-1. MAIN PCB

4-1-1. Main Control Board (CPU1)

Mmoo M
=
ol 1B ©
15p/0H80 15p/CHED
RI 1M
e
5
V1A d 4
0[50
= o r i ! GOI5 156
YaR3 o 1
1 2o d
T D3
——2m D4 3
2 ssr 05 a8
1 05 2§
H
™ os s
1 uDK ggiﬁunm o K n
6 R2 1 voe T i 1
i ¥ PIOUCLKANTPTD k]
bi2 8
22 1osom I8 by e b [l
CSU-TE0FB(B)(4EMHz) 11 Rows S8 papioosn o5 (L
5 Teoos00  K—HE—IE pramyDns00 10
Fot0 1T -] Wi 7
5 FokimizmTeoT (112 S 7
& ASE NI 2 E1IN FOH2D TBINTROTOCH (-1E SW2 7
5 RIDT P21RD1INTE] PO/ 197NTFDS (] W3 7
§ DI PTADIINTEZ FokyDaTeor -1l oUTHP 17
UELKON [ [ POSECKIMITEZ POHSD21INTRDS/TOCS SPOCE 6
TR 1] - P4 ANTERE POHGO22TRCRINTRATCUD 0 FVOPN 12
36 ég—lw RER] ¥ P5E01NTPE POHT/DZBNTPOZ/INTPIOUTCLRTD 2 RCVOPN 9
3 —l—Wu—‘ PDHEDRATT TR/ 010 5 CUTJAM 9
s POHAIZEMTPETIUDID PEND 3
5 HOREQ ) | PETEETNEA POH1DD2BNTEOT/INTPI 10T CUD RTATUS 6
5 HDACK (- 2L PS1NTPE | DVAAID PDHI /D27 ANTPDTTANTPL 1TCLR | VINON 610
§ HONTE ¥ 2 PaTEBITC POHI2CZATEDT2 o1 H2
§ CEREQ  Sy-3 | FE3ATPCOTICOTARCT POHI/DZBNTEDISAIUD! | T
5 CEACK & 1) PBAINTRCOIDIAATT FOHUTSINTED 4Py (-0 BUZZER 6
5 3 PE&TOCOTC] FOHIS/031 T P51 (CERTP 6
e oy T R
B PRNCLK ML PesTTREBINTRC 10TIC PALIANTPLI/A) (3100 AL 7
3 nGRESET A lTSB PEEANTPEG/INTPC 1 i 3 A > Al241] 456
5 8 prok GHE—peiTreroc ” —
o] -
5 DSRI 3 18 FropwaR@NTECIOTIC2 e
£ O z | PIEOMAAIGINTPC2! 6 dre—y
VIR : PPATCITOC2 M T
. FIROMARTIINTRCI0TICH 0=
o | FIBBMAARINTRC31 w9 b
- E PI7TC3TOC3 A b
All ¥
ooE e w2 B2 HR—
3 kLl TR Al g
il AT
6 CONF DONE Hi— POATE Ay gl RIS
3 nDACCS PCMBHLDRD
U pouaErR0 PAHDIANG L ViR
o UsRON ) POMSBELFREF/ADTRG PAHIATT &
PAH2ATE o
PAHIAIY s i
7 HOTEMRD > —E ik A o
AN PRHS /A2 -
g e e R W
B8 PFTEMP i 1 AN PAHT/23 o e o ek
-~ 3 PNESENS . ANB PAHBI) el
T 10 VMO ﬁW—ANIA PAHI/A2S $ IFRESET 11
7 HDRES ANIE
b 3 TRasNs EI—I e PCSICED e RONICS 4
TIO5 RS L, 201% ] 200 3RV 3 REFSENS - AN Ry o —— 7107 bl 3
¥ e pesaiedigws i ONFIG 6
VEEF peste HAL— RESERVE! &
Re = = 3 THO 4 PCSITEL o i NGACS §
= REF K 3 AVREFP PCS5/CEB/0RD 3 RESERVED 6
e AVREFM [ A S i
A g peSIACS Eb RESERVE2 6
8w
ol TN
WOTTE T viRs U3 J—»”RESET” B FODNENCHE R, 17 PRI SIS
4 B e T8 2
A5l vour FESET T SOCAS 6
WORAS 5
M 12 Fl
Ve o LLDGWALLEE 456
WO b B Rl 2l £ ROMILEE 158
MODE! FCTAUCWEDLEEL 0N AL 8 OPLEDR 7
MODED PCTAUUWRUBELIDOH st ORLEDG 7
PLLEEL PCTARD ! R
ey [ 1121 e
TENED

-52-



CT-S851 Series Service Manual

4-1-2.

Main Control Board (CPU2/DAC)

vams
i
1
RCCLK 32
RCCATAT 3
e RCDATAT -
RCDATAZ H
TRCDATAS } Do Al L7
TRCDATAZ -+ g
TRCDATA] - 25
TRCDATAD e I
TRCEND : &2 111
TRGELK ‘ Rarr Empe:
Doo (40 & 1
141 3
_bol 5 15
DR Haz e
143 7 BITEEGRSS B
o 142 .
DCK ¥
RO =
TEET B
R
Ui
vaRs
k™
EvoD
Rl VIRS
£ oo wop 122 i
2o ivop -8 L
10 evop oD |2
1 avop 1o 122
12 fop 10D |12
VDD oD -2 it
B2 16 SCKI o a1 L ML PRMTCU 8
R A2 e B e SR vy e e 16 SDATA AT 31110 PESMSLEDD ¢
2999948 1 rDACCS (D 403 Hmer PEGMSLEDI ¢
229999 IHIFER = Ri3 2 R4 voo ke T
mEEEEEEEEEEE EEECEEE =k |k
EEEEEEEEEEE] EEEEEER
EEEECEEEEEE] e
2 B nes [ 2 (AmEARE VoV GND%
feves 185 |22 BF2270
2Heas vEs 2
VS 1VES
118 KE:
1o Fiss 1vEs
18 Fiss vss HE
EvaS  PLVES
vas
166 | oioves XE
Y4
TEOWET

-53-



CT-S851 Series Service Manual

4-1-3. Main Control Board (ROM)
256 DIED (O S
; A20:1]
256 AREN] Y s
]!
0.1u/B16
us
A20 2 1
UBA
TCT3HD4 g T141 10
Ll 18 1 13
AL 10 a7 Disr HE—18
o 2 aie D14 HE—p
T - a1 D13 HA—
] 2| A4 D12 F2—p7
. 2 Al3 o1 FE—p
it i a2 DI0 [E4—pg
o 2 Al D8 22—
T & a1 08 [ :
- L 07 Ht—f
A 1843 FEN T
b 81w D5 48—
13 20|52 Diles 3
AZ 51|40 D3 53 P
Al 2| e T
A3 R oA o 0
5 e 3]
Al 25 150
A77 RIE T T2 13 |40 VaR3
RI18 4D *
2 nCsk o (o = g
2 nROMOCS > R1T3 gl ¥ Dy mymvple e
26 nRD 2 ﬁo OF Wweacc plA—
2,55 LLDGM /mLLEE oWE  RESET pl2—
ENZIPLIIZTOTIP
J1a
A2 1 % i;
- 2 o7 8
A6 i A7
AT 4 3 AT
A0 5 AT
AT2 & 3 AT3
A14 7o A5
ATE g I AT7
i T A
A70 A7
12—
25,6 LUDQMMLUBE ) LoDaminLLaE 13 3 L —
Lo 14 39
e 15 40 T
o 1B 4 o
- 17 42 =
5 18 43 i
= 19 44 =
B 9 E
o i
DT4 2 D15
21 49
5 &0

v 50R-UMDSS-G-1-TF(S) N,/

UBE
WL 025

GHD 01u/B16
GNDZ
ENZSPLOZZ-70TIP

V¥3R3

-54 -




CT-S851 Series Service Manual

4-1-4. Main Control Board (RAM)

246 D50 (G ———

246 A[24:7] >% UTA

g glanz 1 D14
N Al2 k%ﬁ—mm DQ15 2B : 2
N—7T] =5 A1 D014 Sy < -
N 2 AlDAP DOT3 Sy 4 5
TR 224 A9 D012 HE—Bpm — :
N X =5 A Do i T . T
Ny, A a7 Do10 HA—Bm Z
N EY e AR [BleE] e T A 7
A5 2945 pog =2 CUE 4 7
N EY) o Ad Doy T T o 5
A3 DOF :
¥ 25 10 ) 5 T
N EW] o A2 D5 a GEk] | T
N EX] GF Al [BINE] = 7T = 3
A D3 T 5
Daz 2 a
N A1 R17 gl e FELS : :
[l il T143 20 | g0 Dan =2 117 o 1]
A2 [ g TTH o
N A] o I+l BAl
ARl
. A% b sl ez i
2 n30CS - 10 7= tAepl—
2 nWERWR > 16 v
- LD ?2
2 SDCKE e CKE LDQM
25 BUSCLK 5 £ Y
246 LLDOMALLEE 9% TG BRI
246 LUDOMMLUBE S
2 nSDCAS e
2 nSDRAS S
Y3R3 ¥iR3
U7E
DD = »
voo Hi—4
VDD (=
vDDQ | > o
VDDQ H=
YDDG A0 [y (] (] [y (] (]
e ol N o I e =
. 8 i i i i i 8
REEE) clelelz e |z e
NEEEY T g = = = = o
VES C
\xssjb
ves o4
TR BIA-TTG ~ A

-55-



CT-S851 Series Service Manual

4-1-5.

Main Control Board (GATE_ARRAY)

FITR - —

. ity 161y
1
T
1
7
H
il -
H
B
B n
L] 5 i‘é:gh[ FA ]
1 »  EARoR
X L3 e EELE
B v 1T
H 1
i g VAT
g é“ "
]
8
E
il
£
I
T
Al ]
L
Ll
EL
-
i |
oy
]
i |
"
A0
L
=T
.-
-
4 4do
E]
|~ 11 |
-
B
L
e ]
|
Bt ]
T
TR
e

ALY 15

iz

[

ATEMP_EMABLE -

ViRl
L2}
o

Fliadtt g Tin

W
gﬂ,m Loy
éuem

A
i R
L FFTEMP .;ﬁ TEMP_ERROR
PERGRAG
e
17 HOTEMPY -
PEHBRAE

MSEL1E1 : Actve serial
MSEL1s0: Passive serial

5
L
L0
L1
[ 1T L WSTROBEOC 11
; { TS0 1
Cln g 1183 & T
11 b
i1
LE
C1% i
1003850 e
fa
B
{
= Rl T
1 B T1E e "
= qu& '
2 - CRATLAG 13
L€ Lpomsiine 20t 3 T
.
s 7 i
e i
SLCTAPOND 11
- i
BUSY) 1"
frinen A K] ™ 1
M CRNLAN
et LRI 19
) TS COOEDR | [y
= =
Vi Tarit/
¢ )
L LaTa; A
LI
am e
CEREQ :
CEACK 2
ICEINTP 2

-56 -



CT-S851 Series Service Manual

4-1-6. Main Control Board (HEAD, OP-PANEL)

Yoo VIRY

25 HOTEMPT

[UALY

& MO

4-1-7. Main Control Board (PF MOTOR)

YaR3
£ R
0 12 wur
5 PFSTEP ) 2pCLs veel
& PENDT Blwopen  wic (22— L oe Lo
§ PEMD2 2 MODET i.1wBs0
& PFDIR Ao cow Gt HL e C77_4100p100
& PFENB D Enasle ehoe ——T g
SAUE LELY m Ji
& PFPS PS
W ouTiA |A_OuTa gT387 ] A
P ANted L T2 1 s
3 PENTCU DAL g1 J'_mg 13 {yper quraa 22— - N
ouT28 [ 4
Ri2 R13 o VIR
1% T 10k ] 1000p850 . BATPR K5
s c w100

oowdoo 1T zas

00 kdoo
00 1/dog
00 1/doo

& PFOFF 3

DTCTT4EN_]

DEIETTEF

26 PFTEMP

-57 -



CT-S851 Series Service Manual

Main Control Board (SENSOR)

4-1-8.

nsgrdoon
ey
LYY
] FAEL TS ” warLna 2
MENAOHIAODF WYL H3LIND |
R 24
v 9ty
¢ CHEA n5a/dono)
z ey
L AT W > NdOADY T
o
"z
652
EHEA
[ wgrhalg
R o
Ak
971
o
LIBE %1A0T ALY osgdoon}
1y 85 £z 120
Z
| | EnEsd - e
B
EHEA
TLE% L5/

CENEDENEEREETE]

£54
Lzl

B58505L
£o

LTL35MSd 9

07LOSMSd 4

3 SMISVAL

LOFSHEId £

IEEEEN

[ ]
SHIS ANT HW3IN HI Y
L

0584000}
Hz ﬁ_mon_|
ST AYITA L | Lgm | 5 aM3d €
8TL
EHEA
058/4000 1
HZz 882
i T H SMISIND 7
BTl 7
cHEA
4 17105Nsd 9

%LHBE

neld

BTl

JIHHOSNIS 13891

554 i

4 LISHSH 8

W LA0L
954

05000

100 SN35

300
DDFsvﬂn_.llvv NELIER

Z10Z/% 1S L
5

(434N

8545052

49} 0zl % LT

=<K 0031sNEd &

S — o=

=l

H

304 £8EA

1
N2 =1 ozl

- 58 -



CT-S851 Series Service Manual

4 043zzna 9

ogavdong
3

be
12

9

AL
Lid

4-1-9.

tHEA i)
sze !
0BT007HAGIE LI
zen b
3
£ : MsNHIg (E I nsadonn
piO ==
—« MY T e
ﬁxu\ngmmw a4 W E :
~~ %10Z 1119 STi [0 5
[hd e ST wwizs ¥zl £HEA &
W 010 Y 0 5
%ML T80
i |_‘ e L @5\38 J '
N 5010 7"
N uir® 1 T
siel ¥ 19EL H r !
) THUA 200500 $1EL  WAIZOIEAR wi5rse I
Al ain 30m €0 wazo3 T osadoool
m 9T6-HOEREDN 80 ==r010 |
0HSA
m TEL ”
BH9A | 1
w o
i !
W \\\\\\\\\\\\ Bosjoud eBEy|onieAD |
< 2 PaN
EC-II0LREZ AN sl T
o nsado00l 318010 . G A [ENE 3 BO0EXY 0
1010 HSG 0lanL s05084 AV 4K
a) ps T o ani S sl =001 o8 ¥ gy AT S SEmo0s)
o o 360 == o L |_| gigmyn == . 453 0550101 ICH T84 5051 wama X Dsanio. 560
. & . 3 . 52 210 bel =T
o’ LA TR S T  1non 0o 10 . T A Mg SSH (i) * MS 09 == H L
IRERINE z0EL MHNEYRGTHA 0oL ¥
L s on 9N 9621 0d5A dA
184 1 5L
W S8TA £HEA
CBEA 25Ty
o 5 »
ol A ]
199052
~ L [
m 3 NoMdA N e
.
w o 001 Iz eI
m , |
| | STEHOCEEN
| . . N .
IO W ! 97 NOWIZ A i T —
bt I NOGHA 9 NOLWA 9 I U
— ” " 2y
< | 4 oJdPTLL ! 05a/don
@) | E e [ 34
ngnzg |
@) ” [N TR AT] uE l £ nowA
, s ardoon | BIsrse ganin | T 0 i 802584 L
c | =mis0 %00 ool ==60 00l A
— ! yaarsz_[5 i 74 a5y !
a I ik s 20 8801 TEL “Stsoag M o0 ! £HEA
I 1 dA
M | IEL tos d s I
| I
| OHA AN |oU0d Jamod BALP pe3H pue Jamod [ALP 010 ”
|

-59-



CT-S851 Series Service Manual

4-1-10. Main Control Board (IF PCB CON / OPTION IF)

vaR3
130
1WB16
q wr - <
x W
F2 T374 1375
22 ) oy s ] s P
FG_ g T3% 10815
LRy T wmeé = u
NEG]
. T g TE g BT coofalily
p —s - WoE o s 1U/B16
e % XD
7 ¥ K — 1 7
& UL ] 2 110 T TXD1
B ¥ 01850 210 721 [H2 Qo
2 5] R1l R10 H& oo RXD1
R R0 (. 22 DSRI
1 EN
1;:(% HS; SHOW 121 ¢ nRESET33
D %muwasu Fise
TITIIEEY
V3R3
VIN
15
6 MSLCT-IN/CTS i SELECT-IN/CST/INT
6 RATFDXT/DSR 2 AUTOFDXT/DSA
6 nSTROBEACIO ATET & STE/OCID
NN BATAT . DAT AD/DIPSWIEPOD
3 DATA[7: 0] 4G} FRTET 5 DATAI/DIPSWIhEPOT
DATAS 2 DATA2/DIPEWZ
T DAT A3/DIPSNE
TATEE g DAT AADIPSHL
TATAE E DAT A6/0IPSS
Y3R3 DATE 19| oarseniesng
= DATAZ/DIPSWT
& nlNIT/PRIME g 12| nPrivE
& BUSY/RTS 13 BUSY/RTS/HEPOD
| DT a1 4EM B nACKNLGDTR 14 ACKOTRIEFD
| B nFAULT 15| FAULTHINT
6 SLCTRPOND R [ Eany=ii- bl
37 A ) 7 | Be
6 DSWOUT 1| Dvvewout
R104 ! 12 | usBHOET D+
1.5k Dl ome
> 21| use_D+
2 UDP <> Wk T o o 1am 2 UON <> 2 | g=p
b 4 23 .
= 2| s
2 UBINTP & THD0/S 0 IOBDIR &G TXD/SOMIR
2 RXDOSI & 25| RO
2 SCKO 2( 26 00K
3 IFRESET > 277 | Reser
1 | e
1 | v
130 | v
2 USBON m EU 74
L3
24V
3| Penp
3; P.GND
c118 0= ga P GND
2. 20B10 & | pono
P GND
e F.GND
R3 1% | usBHOST O
40 | 2onD
TP
o123 v
11016 [T FCECORRECTOR ]

[ETRNTS

2B

-60 -



CT-S851 Series Service Manual

4-1-11. Main Control Board (CUTTER)
VIR3 YMT
2 FCVOPN yeur 013 o
I REO503
#7418 R148 “WDk 1327 Lot W
WS LT
DTCT14EM R150
10k
U2z J7
B CUTCOND RN OUTT 2 ek i
B CUTCONT FIN - 0UT2 oy 5 2
3
el voo —aL 4
L] rer Clial
- 0.10/B50 B4ETR-K-E
ViR3
BOBZ3ZHFH
VIR3
2 CUTHP & ag
22k

[
DTC114EM

c1
! 1000p850

T332

-61 -



CT-S851 Series Service Manual

4-2. PE, PNE Sensor

V3R3
PTED PSEDT
1 GP13094
2
3
PT 3P
VIR
2101
cim T
VaR3 VAR ]
IO pr1000pE0 P
i Bt T :
o1 10 T T ;
a1 %zwx?mu 522%(7%0 T 4T :
1 5 i 2 T
; i 1 i & 7 T é
E mnin RI0Z 10011608 3 10825 £103 T T
sz T e T a6 ] e ETIE T S
A i YT T iz B
£ e IR UL T 11 ST 1)
ErT T JTIET T N2y T 12
iz i T[T 7 I
o i i3 T [T T T i
o T | [T i Vi 18
I o ot e | [T T i 18
12 8:LEDG) _ﬁ{@t SKREAAEDTD v Av/ 2 18
1 [OPELEDR Y4R0 i TOFTIE RGM1-GB-TB
SKREAAETID L[]
15 SN2
SH15B-5R5S- 1 i 4
0101 1
W SKREAAEDID ViRD
103 PADID
o L Anode
ks T3 _ﬁ:@t
£R10 SKREAAEDID
200608 0 VIR3 PADIN
[ — WiR3 Cathode(WHITE)
TI% e
i £ R
SKREAAEDI N 101508
VIR3 PADIO3

Cathode(RED)

-62 -



CT-S851 Series Service Manual

Serial I/F PCB

4-4.

5]
Vi
5
TN 97
P
T
F1oeeesy alamy’
1€
i veelF T
” alamy
£1£0
| i P T
|
| 20894 ”
.
i Tuld |scel ¥
| 00ldiszoruEa |
|
, .o\”lm !
T s
| o o
\ O 0|¢m_v |
o o1y, |
| TR o%
o os | "
] 7| ¥
2o o 3 1
Ul D R 1
| bl.o o € | s1d ) izel B
[ D i 4 Y L 9T
| D= axd H veel ¥ 8
¥ b axL T T
T T
W e
! | 128l
| ud™007 |
| i alamy
55A 5080
) @ | el T
|
| 10804 |
alamL
6080 |

ZON
LON

12y
[13:]
oL
OLL

I |
Agaeeeelz AN\ 1 |
| 809LADL |
N9 gy | szey |
NGHS + !
[ER e [ IR |
o [or SID
oL 5 IINT
1 [SF
T SIy
E SEEL;
e alami
7182
0 e
B zeeL,
Sinz u alami
z1e0
isln ot | !
297 VAN ” Hop-exL
$oeN ” T _ _anos | mm
alami |__-G_LSOHaS| a6
1€9 ! , daNo'd | /¢
! aNo'd
-
£HEA | aNS'd pad
I T aNO'd os
A33Te2TEL7 | T aNS'd ce
awno lgre AT R aNOd e
N en Bt
NGHS 809101 e ] od
N 2 G rzed Nagenpe
o AVTH
% 82
ozy et |z
ovy [ OF ¥sa el 13539 o
o1 SF Qe gzelX M10S oz
i ZF ¥1d sie ¥ 15/aXd i
T axL €28 W@OS/AXL | ¢7
20 228l snen | 7z
S H 9LamL  809LAI00E -aasn |z
+20 90£2 €28y +a_asn 4
T ozeld _ At gy
10 1181, £HEA +0"LSOHESN | g
¥ ﬂ alami wopsma | 7y
+10 i) 3d ol
T eieid ONOdJ/LOTTIS (| ¢/
297 ANIWLINYS e
T0d30R LAY 4
zoen 00d3USLWASNE z
alami ETI= I
£0£0 IMSJIQ/LYIYa oL
9MSIIIYIYA s
£HEA SMSJI/SYLYa g
PMSIAYIVA 7
EMSJIT/EYLYA 9
ZMSAIQVZYIYa p
10d3WLMSJIQ/IYLVA ¥
00dFWOMSAIOVIVA | ¢
0100/81S z
HSWIXAI0LNY '
INIG/SIO/NFLOTIS
Z08T
8LNOSS 1
35
CZ 11
9
g
2
T
4
3
&VV voems Ll bbb
slanLo
AdHMEVINEEHS 013 ol %04
» 20evy Logvy
alami
T s0e0
1 £HEA
35

-63 -



Parallel I/F PCB

CT-S851 Series Service Manual

4-5.

N\ L1dv8ziiad

ano
T 5
=1 aN©
51 aN©
oLamsy \_lﬁmxi.o
9070 == S0V~
75— 318VO_00A
Te 318v0 00N
BT Q20N
7 997
1 1 EEa]
55A SHEA
|
(VAN
: I
o |
aNS'S
! | -a"1soHgsn ]
l T aNS'd
l 1 aNS'd
I | aNS'd
[—anweeiaar | I ; aNo'd
| aNo'd
(9620)90£8-09£07-3UL G AN - - == aNo'd |
9 8595052 Ave ]
oo [ NFLOFTESU 10D Ave 7]
o J0A A Avz O
SNLVLS %A INOMSMA AVZH
mm aNo's 8091A1ZZ % 809101 AYTH XXH
3 w._ﬂﬁ“ 0%y L Y] =
mm aNS" go9iMoL | israxy ]
oz aNS" yOvYy 2 |qos/axL |
7z aNS" 1 809LAIEE snan |
5 aNS” 5on covd -aasn |
oz aNS" +a_asn
i aNS" _ ASH |
sz dNS" veorn +0_1SOHESN
4 X yia aH Tomena
mw aNS" 3d v MV om« T ONOJ&/LO 138
hst aNS" JREIES L iy 5 INIWL1INY
al aNS 1nvd iz Py v [ | 10d397 4 LAMOY
I HId/2, SINIDY T cin ey |2 ] 00d39/SL/ASNE
ar aNo'd ASNg i 4 w2 EED
ol [« aNo's V1va 7] .q AR MSdIQ/LY1Ya
b V1va 07 | &g o [8 MSdIQ/9Y1Ya
¢| [1XQ40Lnvd TARLY 8¢ b o [LF MSdI/SYLYa
o 1037138 V1Y AN A oy [ 2F MSdIPY1Ya
it 3d V.1va 9t | og oy [ EF MSdI/EY1Ya
or Asnd V1Y St g v F MSdIQZY1Ya
5 SINYOVU v1vd mm 88 8y ww 104U MSdIQ/IVIVA
v1va v1vd o 00d3IWOMS IOV 1Ya
m Vv o mﬂ_a __“._F@ [ _ 8091/001 " Zovd ID0/91S
° V1vQ ENRE] 140 B4 crw [92 WSWLIXAJ0LNY
o Y 1YQ a1s B2 515 oy [ 12 [T _ P P N INIF/SIO/NIFLOT13S
» Y1va 1Xa01NY P24 AP i Mw 0L HoL
v1va NI-1O3138 14 Lovvd zotv
m T R_VI_|mN| IHTH OHTH {37 " " ot
' 0YLVQ Ildvseliad
EEE]
[
80915001 SUEA
Lovy
55A
slamio

SSA N

EOIAER] Lo¥a

Hop-veXL

-64 -




CT-S851 Series Service Manual

4-6. USB I/F PCB

J501
s SELECT-INCTSAINT
) G5 AUTOFDXT/DSR
2[5 sTevoci
3 [ DATAD/DIPSWOMEPOD
2 [ DATAI/DIPSWIHEPOT
2 [ DATAZ/DIPSW2
B 55 DATAIIDIPSWS
7 [ DATAA/DIPSWA
8 [ DATAS/DIPSWS
10 [ DATABIDIPSWE
10 [ DATAZIDIPSWY
15 [ nPRIVE
12 [35 BUSY/RTSHEPOD
13 [ ACKDTRAEFDT
13 [ FAULTAINT
12 [ SELECTPPOND  VIN vCC
17 7% ﬁrsm i 502
18 < SBHOST D+ R501 R503,,0/2012 T501 el
z‘zg X +5S\é = *300k/1 608 I RE0 i ¥ Te0T ; 4
USE D+ REOIN2IN012 g T503
2 — D | R504072012 o T
2 vaus o ’ Yo
%ﬁ TXO/S0DIR 5
2 [ RXD/S s DUSB-BRA42
2 € selk
2 [RESET vCe
% =24y
54 +24Y
o v = R506 R507
N %ﬁ 10k/1608 20k %1608
+
gg PGN ; R508
33 [[PGND *30k/1 %1608
3 [—PoN
2 [PGND
2 [—PoN
¥ [PGND
2 [ USEHOST -
70 [C_SGND
TR24-40R

-65-



CT-S851 Series Service Manual

4-7. USB HUB I/F PCB

850 SSA
p8dd SSA
€880 SSA
vk V| cadd SSA
AN 8091501 07 | 2aso
e L 7 | Zadd 1831
aL@noL [9LmG0L CTEA 7| aso
mEul_| =i VN | el ! ww LELL 2238
TPeL Balls ol 809171001 EEEL] 8091/%LAEY T
7 529 6154
g €1N0 aND o ¥ vad
= L £ €031 @ssAY AV
osfan ¥0zag 06N SMEA za31 SSAY
WH 1a31
N3O aanvy
MH REEING aanvy
z8guv-asna wm‘m e
SZAaA
SZAaA
€dd  1NOSZAaA
seelt 2o | SO0 1
ogc 1T alamoL »
93USSA | M L)
o0 w_m\so_nTEEdLhUEE; Lamio
[N TEsd 8| SN0 omwesaan T ueo 6080 8050 0150
AT 6o X 8 ceaan 87
(270, ceaan |05
OSBA dassn (O>— £6Q0A |
1da ne
— CL0Z/iCy 015H %1 \a £8EN
AT A Y] wagsn <o 4 sian
GLSUSAS 7 |_|mNE
125 21077k, 106 W —rocw b 8091101
61 X AT Y] lﬂmv vogy
m;m - £TEA
e WSNEA g7sng
¥1102.Qdn
> >
i k]
Z06n

809L/WL.
105y

808, 051

04-100LXXOWO0EID LSO

9Lami'o

AJHMEYNEEHE 080
€0GL
alami sLami 9LamoL
€050 10 A 2060 1080
2051 14 3 108. 0258y
EUEA rosn 20sa snaa
roga

AN
Ob-EXL
oy
aGND'S
a”1soHasn mm
ano'd e
aNS'd o
ano'd %
aNS'd e
ano'd 44
ses, aNS'd z
€86, AvTt e
APTH
0g
Ave | gz
809101 AvTE oz
ziey VT
1353 ] ww
128 105
e Ran ww
916 TI@OS/aXL 4
925, Snan
osfign  sfign _\n_,_mmmm MMW 526 - asn ww
25, ¥ asn oz
zzs — [
+a"LsoHasn | g;
wmopmsma | ;)
L L 3d o1
35A NiA ONOd/L0313S | of
INWLIYS | gy
%2z ez lodaduLanoy I ¢
A\ BINOSS YOSV Lol Ielelola €05V oon_memkm\_\,_rwﬂm jon 4
0 TSIV LVA mw
(L1300 SMSIQ/IVLVA 5
L3 ) SMSdIQ/SYLVA H
P40 PMSIQ/PYLVA 7
L1 EMSII/EYLVA H
230 605, TMSdIQ/TYLVa s
1 906, 1043w MSJI/IY1va H
I =— 06, 00d3WOMSJIQ/OVLVQ ¢
TOSAS DO/ALS z
ko ko Lov ks bt ko 05 USTIXAI0LNY | |
LNI/SLO/NIFLOFT3S
51 54 TO%T
206y [ Losvy
L T1:92#
335A HipzE
X204
asn aLs|
[ 308188 /1 ]

- 66 -



CT-S851 Series Service Manual

4-8. POWERED USB I/F PCB

[ I/F select |
Powered USBE
#02:L
#24:L
#26:H vee
J601
4 | SELECT-NCTS/pINT RAG01 "“"{"I "“"’"| RAB02
; AUTOFDXT/DSR 601 15k [E3 ====|15
2 = serocio adddu adad SWe01
3 DATAO/DIPSWO/MEPOD 02 1 0 16
: DATA1/DIPSW1MEPOT 03 2 |18
. DATA2/DIPSW. 04 3 |0 14
s DATA3/DIPSW3 05 4 |0 13
: DATA4/DIPSWA 06 5 |0 12
: DATAS/DIPSWS 07 6 |11
1 DATAG/DIPSWS 08 7 || 10
10 DATAT/DIPSW? 09 I i
12%<HPFIME ] ¢ A ~H ] ¢\ o ~H o
15 [ BUSYRTSREPOD RAG03 RAB04 SSGM18 7
13 [ AcKDTRApEPO! 22k 3 22k
12 [ FAULTAINT
SELECTPPONO  VIN VCC
16 pg T J602
17 7 pwswout VN
18 [ Fe01 — 1_PG 16
USBHOST D+ #5618
19 | 557 - 810 T—E 2724V 15
3‘1) USB D+ 1 R601 . 2472012 A 619 2—8 12
USB_D- 2 RE02_1154/2012 620 _D+
22 VBUS 3 i 5_D- 12
23 TXD/SODIR 7 v M
24 B 7_24v10
gg ™ scLk 7615 8_PG 9
RESET < 69913
27 7% yoav 616
28 +:4V
gg +24V RE03 R604
+24V 10k/1608 0/1608
31 +24V
32 P.GND
33 D)
34 D)
a5 Sl
36 YT
a7 YT
a8
USBHOST_D-
3g [ =
® $.GND 617
TX24-40R

- 67 -



